y N
y g ‘
WOODARD
&CURRAN

woodardcurran.com

COMMITMENT & INTEGRITY DRIVE RESULTS

Design Basis
Report

Former HoltraChem
Manufacturing Site
Orrington, Maine

Prepared for:
Mallinckrodt US LLC

213894.00

August 19, 2011




A

_—
a 9N
WOODARD
&CURRAN
TABLE OF CONTENTS
SECTION PAGE NO.
1. INTRODUCTION ... s s sse s s sesss s s ss s s ss s s ss s sssnens 1-1
2 o =1 0 I 2-1
2.1 DISCRAIGE LIMILS ..ottt nen 2-1
2.2 Planned or Potential Modifications to Wastewater Discharge LICENSE .........cccvervneveneenienereieneeninenns 2-1
3. FLOWS AND LOADS ........oiisissssssssssssssssssssssssss s sssss s s sssssssssssssssssssssssssssssssssssssassssans 3-1
3.1 CUrrent FIOWS N0 LOAAS .......c..cvuiiiiiiieisiceisi s 3-1
[...]
depicting the current and future design flows and loads of silica, mercury, and pH.

Table 3-1: Current Average Flows and Loads

Average Average Average Instantaneous
Flow Flow Flow Pumped Flow Silica Mercury
Source (MGY) (gpd) (9pm) (9pm) (mglL) (uglL) pH
SSIT 1.4 3,800 2.6 30 40 - 150 0.1-3 8.6-9.6
Stormwater, Misc. 1.1 3,100 2.2 60 <10 0.2-20 6-9
MW-601 2.4 6,500 4.5 4.5 <10 50-100 | 6.5-7.5
Total 4.9 13,400 9.3

Notes: MGY =million gallons per year
gpd = gallons per day
gpm = gallons per minute
mg/L = milligrams per liter
ug/L = micrograms per liter

Groundwater collects in the SSIT at a steady rate that appears to vary throughout the year from a low of
approximately 1 gpm in the late summer to a high of greater than 3 gpm in the wetter months. The flow
is collected in a sump and discharged several times per day at an instantaneous rate of roughly 30 gpm in
400 gallon batches to the existing equalization tanks. Stormwater is collected as necessary from several
areas on the Site where stormwater accumulates and is pumped in batches of several hundred to several
thousand gallons at a rate of approximately 60 gpm to the existing equalization tanks. Groundwater from
MW-601 is pumped at a constant rate of 4.5 gpm continuously using a flow meter and control valve.

3.2 FUTURE FLOWS AND LOADS

As presented in Table 3-2, the design of the new GWTP, in basic terms, will consist of two trains, each
designed for a flow of 30 gpm: 1) flows from the SSIT, stormwater, construction dewatering, remediation
sidestreams, and miscellaneous flows, all of which may require silica and/or gross solids removal via
CoMag and ultrafiltration (UF) prior to GAC and Mersorb treatment; and 2) extracted groundwater from
various areas of the Site, all of which is expected to be free of silica and solids, and will require only
simple bag filtration prior to GAC and Mersorb treatment. Future flows and loads are shown in Table 3-2
below, and schematically in Sheet PF-01.

Mallinckrodt US LLC (213894) 31 August 19, 2011
Draft Design Basis Report




A

-
- ‘
WOODARD
&CURRAN
Table 3-2: Future Flows and Loads
Current | Future Future Future Design
Average | Design Design Instantaneous
Flow Flow Flow Pumped Flow Silica Mercury
Source (gpd) (gpd)' | (gpm)* (gpm)? (mglL) (uglL) pH

SSIT 3,800 8,000 6 30 30-140 0.1-2 8.5-95

Stormwater, Const. 3,100 35,000 24 60 <10 0.1-40 6-9

Dewatering,

Remediation Water,

Misc.

Total Streams 6,900 43,000 30

Requiring CoMag

and UF

Extracted 6,500 43,000 30 30 <10 20 -200 6.5-17.5

Groundwater from

Entire Site

Notes: 1. The future design flow indicated will be used as the basis for unit process equipment.

2. The instantaneous pumped flow will be used for equalization tank sizing, pump capacity, and pipe

sizing.

3.21 Streams Requiring Silica or Solids Removal
Flows from the SSIT as well as stormwater and miscellaneous laboratory and process sidestream flows
are expected to remain the same in the near future as they are now. The SSIT flows are expected to
continue to average 3,800 gpd, however the design provides an allowance of 8,000 gpd to accommodate
peak flows in the spring and late fall. Stormwater and miscellaneous flows are expected to average 3,100
gpd, as now; however an additional 30,000 gpd is included in the design to account for construction
dewatering and other water streams generated during remediation activities. In the long term, some or all
of the stormwater runoff component may be eliminated from the future treatment plant as a result of
temporary or permanent closure activities that prevent contact of rainwater with contaminated areas.

Changes to the treatment plant flows are expected once remedial activities are implemented. The primary
flow will result from the line of interceptor groundwater extraction wells proposed along the
downgradient side of Landfill No. 1 area. These wells will be positioned to intercept the groundwater
migrating westerly towards the Penobscot River from beneath the Site. Based on precipitation at the Site,
the amount of groundwater flux to the river is estimated to be 20 to 25 gpm, with the highest flows
occurring during the spring and late fall, and lower flows during the summer when evapotranspiration is
highest, and winter when the ground is frozen, minimizing infiltration.

As the Site remediation evolves, some additional water sources may be directed to the treatment plant.
This would include additional wells placed directly beneath the former lagoon at Landfill No. 1 to
accelerate the Site’s groundwater cleanup. The water that is passing through this area is the same water
that would be passing through the barrier wells mentioned earlier. Therefore, these additional wells would
not add in any significant way to the amount of water that would be pumped from the ground into the
treatment plant.

Mallinckrodt US LLC (213894) 32
Draft Design Basis Report

August 19, 2011




-
- ‘
WOODARD
&CURRAN

It is possible that Landfill Nos. 3 and 4 will be underdrained or groundwater will be extracted in an
attempt to lower the groundwater table in this area. The amount of flow to the treatment plant due to the
groundwater contribution from this ridge would likely be under 5 gpm. This is based on the location of
the landfill situated at the crest of a groundwater-divide and the fact that the landfills are underlain by low
permeability bedrock. Other flows that may need to be managed within the treatment plant are temporary
flows generated from excavation activities on Site during remediation activities. For instance, the
excavation of Landfill No. 1 will involve some control of surface runoff that would potentially go to the
treatment plant.

Based on historical groundwater data associated with the Site, the groundwater quality from the vicinity
of Landfill No. 1 is expected to contain dissolved mercury as well as chloropicrin, similar to that from
Well MW-601. The amount of volatile organic compounds (VOCs) present, based on historical data, is
expected to be negligible. Other elevated chemical parameters will likely include iron and manganese
because of the reduced geochemical environment in the Landfill No. 1 area. The groundwater from the
Landfill Nos. 3 and 4 underdrain will contain low concentrations of carbon tetrachloride, but would
generally be relatively clean otherwise. Runoff and dewatering flows related to construction and
dewatering activities will contain variable levels of mercury and VOCs, and higher levels of total
suspended solids (TSS) than are encountered in the current process flows.

Mallinckrodt US LLC (213894) 33 August 19, 2011
Draft Design Basis Report



-
- ‘
WOODARD
&CURRAN

4. PRE-DESIGN STUDIES

To maximize the efficiency of the new GWTP, the following pre-design studies were conducted:

e Review of the current treatment system, including interviews and discussions with the treatment
plant operators to identify areas of potential improvement or simplification that would provide
more robust operations and maintenance or improvements in treatment efficiency.

e Conversations with the Mersorb vendor to determine the optimum operating conditions and
appropriate design constraints for effective system operation. For example, preliminary
discussions indicated that a neutral pH is as effective as an acid pH when there is limited sulfide
in the groundwater. Silicate precipitation may also be most effective at a neutral pH. Therefore, if
sulfide treatment remains unnecessary, the additional pH adjustment steps may be eliminated.

e Bench testing of the caustic spill area groundwater for silica precipitation, coagulation,
flocculation, and settling using various chemistries and temperatures to optimize the silica
removal process.

e Performance of a two-week pilot test using a 10-gpm enclosed, trailer mounted CoMag system.

e Treatment of the CoMag effluent with UF to determine the potential flux rates and filtrate quality
to allow the appropriate future sizing of the UF.

4.1 EXISTING TREATMENT PLANT REVIEW
411 Existing Treatment System Description

4.1.1.1 Silica Pretreatment Process

The SSIT delivers silica impacted groundwater to a collection sump. Submersible pumps and a 3-inch
diameter aboveground, heat-traced and insulated pipeline transport this groundwater to three
interconnected 20,000-gallon storage tanks (known as the ABC Tanks) that are also heat traced and
insulted. These same tanks collect stormwater and miscellaneous flows from the treatment system trench
drains (which contain little or no silica). From the ABC Tanks, the groundwater is pumped to the existing
treatment building where silica is removed via pH adjustment to 11.5, heated to 140°F via direct steam
injection, and 1,500 mg/L of calcium (Ca) added via metering a calcium chloride (CaCl,) brine into the
wastewater. This chemical treatment results in the precipitation of calcium silicate. Precipitated solids
are removed in an inclined plate settler, recessed plate filter, and 0.5 micron bag filter. Clarified effluent
from this silica pretreatment process becomes influent to the primary treatment system.

Dewatered solids from the recessed plate filter press are deposited into a roll-off container for eventual
off-site disposal.

4.1.1.2 Primary Treatment

Effluent from the Silica Pretreatment Process is adjusted to a pH of 7.0, filtered through a 0.5 micron
backpulse filter, followed by a 0.5 micron nominal bag filter, and a 0.5 micron absolute cartridge filter.
Filtrate is sent on to secondary treatment. Backpulse filter backwash is pressed in a recessed plate and
frame press. Filter press pressate is returned to the head of the pretreatment system. Filter cake is
deposited into a roll-off container for eventual off-site disposal.

Mallinckrodt US LLC (213894) 41 August 19, 2011
Draft Design Basis Report



-
- ‘
WOODARD
&CURRAN

41.1.3 Secondary Treatment

Effluent from the Primary Treatment process flows through one GAC vessel, followed by four Mersorb
vessels, and a final 0.5 micron cartridge filter. The GAC and Mersorb are all pelletized granules
comprised principally of activated carbon. The Mersorb granules are impregnated with sulfur, providing
more effective mercury removal than conventional activated carbon. VOCs that may be present in the
water are adsorbed on both GAC and Mersorb. A final pH adjustment step is conducted to ensure the pH
is between the permit limits of 6 and 9, and the final treated effluent is discharged in 9,000 gallon batches
through Outfall 002, then flows through the plant process sewer to Outfall 001.

4.1.1.4 MW-601

MW-601 is a 4-inch diameter extraction well. A single 3-inch diameter well pump discharges to a 1-inch
diameter, double walled, heat traced and insulted pipeline that transports groundwater from MW-601 to
the existing treatment building. The flow from the well is controlled with a flow meter and control valve
at a constant rate of 4.5 gpm. This groundwater flows through a 0.5 micron bag filter, one GAC vessel,
four Mersorb vessels, and a final 0.5 micron cartridge filter. This treated groundwater is discharged
continuously through the plant process sewer to Outfall 001.

41.2 Areas of Potential Inprovement for Existing System

The unit processes that are in place presently (coagulation and filtration for solids removal, and GAC
followed by Mersorb for mercury removal) represent the best available treatment technology for the
wastewater and groundwater at the Site. However, based on a review of the existing system and
conversations with operations staff, several aspects of the existing treatment plant may potentially be
improved to provide more efficient, robust, and/or continuous unattended operation. These items will be
addressed in the proposed design to provide a more effective treatment system.

e The building in which the existing treatment system is housed is energy inefficient, resulting in
high energy and operations costs.

— Solution - The proposed design includes a new, energy efficient building to house the new
treatment system.

e The majority of the process equipment associated with the existing treatment system is aging and
not of a condition or of the proper specification for long term reuse.

— Solution - The proposed design includes all new process equipment for the new treatment
system with the exception of the GAC and Mersorb vessels. While the current size is not
optimum for the new groundwater treatment system, the vessels can be moved and utilized
without the need to purchase new, more appropriately sized units.

e The flows from the SSIT are comingled with stormwater and miscellaneous flows, so that the
silica removal process is applied to all solids laden streams, even those without significant
quantities of silica.

— Solution — The proposed design segregates the SSIT flow from all others, so that this
sidestream can be treated separately, allowing more efficient use of chemicals for silica
treatment.

o The treatment process steps currently employed to remove silica requires numerous steps, heat,
chemicals, pumps, and operator attention, and represents a large percentage of the overall

Mallinckrodt US LLC (213894) 4-2 August 19, 2011
Draft Design Basis Report



-
- ‘
WOODARD
&CURRAN

operations cost. Also, the operation of two different plate and frame presses and the backpulse
filter is labor intensive, requiring significant operator attention.

— Solution — The proposed design includes a state-of-the-art, skid mounted, fully automated
CoMag (by Cambridge Water Technologies) process that will operate at ambient
temperatures, and along with the UF system discussed below, will take the place of the
chemical precipitation, bag filters, cartridge filters, and backpulse filter. A new sludge
thickener and plate and frame press, properly sized, instrumented, and controlled, will be
provided for final solids dewatering.

e The use of multiple bag filters and cartridge filters is labor intensive and results in potentially
unnecessary bag and cartridge disposal costs, and inhibits unattended operations, as filters can
quickly foul, limiting forward flow rates.

— Solution — The proposed design includes a state-of-the-art, skid mounted, fully automated UF
system that, in combination with the CoMag process discussed above, will serve the silica
removal and filtration functions.

e The existing treatment system employs only minimal automated process control; no Supervisory
Control and Data Acquisition (SCADA) system, no remote monitoring, and no alarm dial-out
capability.

— Solution — The proposed design includes a state-of-the-art SCADA system with remote
monitoring, data collection, reporting, and alarm dial-out capability.

e The existing effluent monitoring Outfall 001 is remote from the existing treatment building
resulting in difficult sample access during the winter months.

— Solution — The proposed design includes new Outfall 001 and Outfall 002 monitoring
locations and equipment; all housed within the new treatment building.

4.2 CAUSTIC SPILL AREA SUBSURFACE INVESTIGATION

As part of the treatment plant design assessment phase, Sevee & Maher Engineers Inc. (SME) evaluated
the caustic spill area to define the extent of the former caustic spill or spills in the area and to assess
whether it is more cost-effective to remove this source of the underdrain water to the treatment plant vs.
continuing to treat this water in the long-term. The investigation included research of historical
documents and analytical testing of existing wells, including pH, silica, and mercury, to define the extent
of the caustic contamination that contributes silica to the treatment plant. Based on the results of the field
investigation, it was determined that the caustic spill area is contained by the existing SSIT; pH values
and silica concentrations have steadily declined over the past decade and are continuing to decrease; and
the source area cannot be removed cost-effectively, so continued operation of the SSIT is warranted. The
SME report is included as Attachment C.

4.3 BENCH AND PILOT TESTING OF SILICA REMOVAL PROCESSES

Bench and pilot scale tests were conducted to refine the silica removal process. A detailed discussion of
the testing is provided in Attachment B. Bench testing was performed on the SSIT groundwater to
evaluate silica precipitation, coagulation, flocculation, and settling using various chemistries and
temperatures to optimize the chemical dosing and heating scheme. The bench testing results indicated
that the adsorption of silica onto precipitated magnesium hydroxide via the addition of magnesium
chloride at a pH of 10.5 could provide excellent removal of silica at ambient temperatures. The bench

Mallinckrodt US LLC (213894) 4-3 August 19, 2011
Draft Design Basis Report



-
- ‘
WOODARD
&CURRAN

testing also indicated that pH adjustment using sodium aluminate may allow lower doses of magnesium
chloride to be used.

Following bench testing, a two-week pilot test was performed using an enclosed, trailer mounted CoMag
system. Flows of 10 to 14 gpm were treated with the pilot trailer for approximately 8 hours per day. The
pilot test confirmed the results of the bench testing. Effluent turbidities of less than 1 nephelometric
turbidity units (NTU) were consistently obtained, and silica concentrations of less than 10 mg/L were
obtained using either a combination of 100 mg/L of magnesium and pH adjustment with sodium
hydroxide (NaOH), or 50 mg/L of magnesium and pH adjustment with sodium aluminate (NaAlO;). The
performance, dosage rates, and chemical costs for the two chemical dosing schemes were nearly identical,
so the future design will allow either chemistry to be applied.

4.4 UF TESTING

Ultrafilters are preferred over the existing bag filter and cartridge filter arrangement because they can be
operated continuously for weeks or months without cleaning, do not require routine operator intervention
for changeouts, and do not generate a solid waste stream (used bags and cartridges). To estimate future
UF performance, samples of treated groundwater from the CoMag pilot test were shipped to Dynatec for
bench scale UF evaluation. Tests were conducted using a Kynar (polyvinylidene fluoride or PVDF)
membrane tube with an 8 millimeter (mm) inside diameter and a nominal 0.03 micron pore size. A feed
pressure of 50 psi was utilized. Flux varied from 55 to 150 gallons per square foot per day (gfd). The
samples were tested at a temperature of approximately 30°C in the laboratory. To account for full scale
treatment temperatures of approximately 10°C, and the corresponding increase in water viscosity at lower
temperatures, a flux value of 37 gfd will be used for the design.

Samples of the UF permeate and concentrate were analyzed for calcium, mercury, and silica. As
expected, the testing indicated that permeate and concentrate concentrations for these three elements was
virtually identical in the concentrate and permeate samples because the CoMag treatment system had
already removed nearly all suspended solids, leaving only dissolved elements in solution. UF does not
remove dissolved metal ions, only suspended solids. This indicates that fouling of the UF is expected to
be minimized, and performance is expected to be consistent over the long term, with the UF acting as a
fail-safe for the CoMag treatment system, but not ordinarily experiencing a high solids loading.

Mallinckrodt US LLC (213894) 4-4 August 19, 2011
Draft Design Basis Report



-
- ‘
WOODARD
&CURRAN

5. PROPOSED GWTP DESCRIPTION

The proposed design is shown schematically in Attachment A. The design includes eight primary process
areas:

1. Process Area 100 — Pumping and equalization

Process Area 200 - Silica and solids removal via CoMag
Process Area 300 — UF Membrane

Process Area 400 — GAC and Mersorb Treatment
Process Area 600 — Effluent discharge and monitoring
Process Area 700 — Chemical feed systems

Process Area 800 — Utilities

A o R

Process Area 900 — Solids thickening and dewatering

All of the proposed equipment in the new GWTP is new with the exception of: three of the GAC/Mersorb
treatment trains (consisting of one GAC vessel and four Mersorb vessels per train); the single 288,000
gallon storage tank; and the SSIT sump pumps and level controls. The 288,000 gallon tank is included in
the design to provide emergency storage capacity in the event of a catastrophic storm event, during an
unanticipated maintenance event, and/or potentially during remediation when the highest quantities of
construction and decontamination waste water will be generated. The fourth GAC/Mersorb vessel train
will be stored for future use or as a spare for in-place equipment. The SSIT sump pump system is in good
condition and suitable for reuse.

5.1 PUMPING AND EQUALIZATION

5.1.1  SSIT Pumping and Equalization

The existing SSIT submersible pumps will be operated in a lead/lag/alternating arrangement, using the
existing float switches, as they are now. A new flow meter will be installed in the SSIT sump pump
house. Data will be integrated into the SCADA system. A remote input/output (I/O) panel with radio
communications will be installed to transmit data to the new treatment system SCADA system. The flow
from the SSIT will normally be conveyed to a 10,000 gallon dedicated storage tank, or may be diverted to
one or both of two new 15,000-gallon influent equalization tanks adjacent to the new treatment building
via the existing pipeline extended with new pipe to the new treatment building location.

5.1.2 Stormwater Pumping and Equalization

Woodard & Curran analyzed the stormwater volumes and current management practices at the Site to
determine if it may be cost effective to eliminate certain stormwater sources by filling, covering, capping,
or regarding portions of the Site to prevent contact of stormwater with contaminated surfaces. The
evaluation indicated that it would not be cost effective to perform these activities. Stormwater will
continue to be managed in the future as it is now, according to the procedures described in the Draft
“Sediment Prevention Plan — Former HoltraChem Manufacturing Facility” prepared by Woodard &
Curran in June 2011. Piping and valving will be provided to allow operators to pump stormwater to the
new influent equalization tanks, the existing 288,000-gallon storage tank, or to the head end of the
treatment system, as conditions warrant.

Mallinckrodt US LLC (213894) 51 August 19, 2011
Draft Design Basis Report



-
- ‘
WOODARD
&CURRAN

5.1.3 Existing 288,000-gallon Storage Tank

The design will include two new centrifugal pumps, properly sized, instrumented, and automated to run in
a lead-lag arrangement and to alternate. The existing tank will be supplied with a new level instrument to
control pump operation and for alarms. A flow meter will be provided. Data will be collected, some
displayed locally and the rest integrated into the SCADA system. A remote I/O panel will be installed to
transmit data via radio to the new treatment system SCADA system. This flow will be conveyed to the
new treatment system in a new, double walled, heat traced and insulated pipeline with leak detection and
with piping and valving to allow operators to pump stored water to the new influent equalization tanks or
to the head end of the treatment system, as conditions warrant.

514 MW-601

The design will provide a new pump with VFD and level control in MW-601, so that rather than pumping
at a constant rate, the flow will vary to maintain a constant level in the well. Woodard & Curran will
relay by radio level and well pump operation data from MW-601 to the new treatment building. The well
will be supplied with a new level instrument to control pump operation and for alarms. This flow will be
conveyed to the new treatment system in the existing 1-inch diameter pipeline as far as it now runs to the
existing treatment building, and extended from there to the new treatment building in a new 3-inch
diameter, double walled, heat traced and insulated pipeline with leak detection. This flow will bypass the